A 1600 AND 20—210 €01
AADELTA 107 CUT-OFF MACHINE (OLD STYLE)  revisco 51563
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REPLACEMENT PARTS

Part ‘

Ref. Ref., Part

No. No,. Description No. No. Description

1 404-01-305-5004 Base, Incl: 68 404-01-106-5001 Shaft

2 950-02-010~1861 Nameplate 69 928-03-001-3351 Spring

3 951-02-010-7810 Scale 70 904-10-021-5962 Spring Adj. Collar

4 901-06-450-2250 #4 X 3/16" Drive Set 71 901-09-081-5288 Bearing Adj. Scr.

5 Cannot Furnish #4 X 1/4" Groove Pin 72 Cannot Furnish Stud

6 404-01-063-5001 Base Insert 73 404~01-016-5001 Rubber Bumper

7 404-01-026-5001 Dust Chute 74 902-08-071~-5564 Bumper Retainer

* %k 404-01-043~5001 Fence (L.H.) 75 902-01-201-5458 1/2"-13 Hex Nut

8 404-01-043-5002 Fence (R.H.,) 76 404-01-103-5001 Flange 3-1/2" O.D,

9 404-01-060-5001 Clamp Plug 77 404-01-108-5002 Handle

10 404-01-388-5001 Adj. Stop Block 78 931-01-010-3647 Handle Ball

11 904-10-121-2070 Collar 79 904-10~031-5963 Bearing Adj. Sleeve

12 Cannot Furnish 5/8"-11 Hex Nut 80 Cannot Furnish Flange 5" O.D.

13 N4-01-021-3576 25/64 X 5/8" X ,010" Steel Washer 81 404-01-~377-5001 Arbor Cartridge, Incl: (See A)

14 901-01-060-0612 1/4-20 X 5/8" Hex Hd, Cap Scr, 82 902-01-200- 9847 «679"-28 Hex Nut

15 901-03-010~6751 3/8-16 X 2-1/2" Soc, Hd, Cap Scr. 83 404-01-104-5004 Spacer

16 Cannot Furnish 5/8~11 X 5" Carriage Bolt 6 Washer 84 404-01-336-5001  Rear Flinger, Incl:

17 902-~01-010~5900 3/8"-16 Hex Nut 85 201-04-190-0253 1/4-28 X 1/4" Soc, Hd, Set Scr.
18 902-01-020-1266 1/2"-13 Hex Nut 86 904-05-010-6664 Keyed Lockwasher

19 904-01-010-1603 1/4" Steel Washer 87 926-03-991-2329 Pulley, Incl:

20 904-01-010-1613 11/16" Steel Washer 88 901-04~190-0201 5/16-18 X 5/16" Soc. Hd. Set Scre.
21 904-03~030-1756 3/8" Lockwasher 89 927-03-010-2650 3/16 X 3/16 X 1-3/8" Straight Key
22 901-11-010-2364 1/2-13 X 1-1/4" Sq. Hd. Bolt 0 Cannot Furnish Motor Bracket

25 Cannot Furnish Fixed Guard o1 904-01-031-4956 13/32 X 1-15/16 X 5/32" Washer
26 Cannot Furnish Guard Cover 92 901-04-170-0213 5/16-18 X 1/2" Soc, Hd. Set Scr.
27 404-01-047-5001 1/4"-20 Hook Bolt 93 901-04-150-0230 3/8-16 X 3/4" Soc, Hd. Set Scr,
28 902-04-020-1418 Knurled Knob A 901-04~020-0313 3/8-16 X 1" Sq. Hd. Set Scr.
29 928-01-021-3352 Spring 95 901-01-060-0601 1/4-20 X 3/8" Hex Hd, Cap Ser,
30 901~-01-060-0646 3/8-16 X 2" Hex Hd. Cap Scr, 9% 901-01-060-0645 3/8-16 X 3" Hex Hd, Cap Scr,

31 901-01-060-0648 3/8-16 X 1-1/4" Hex Hd, Cap Scr. 7 902~01~100-1006 1/2"-13 Hex Nut

32 902-01-040-1026 3/8"-16 Hex Nut 98 902-01-040~1026 3/8"-16 Hex Nut

33 904-02-020-1704 3/8" Lockwasher 99 02-01-020-1226 5/8"-18 Hex Nut

35 Cannot Furnish Swing Guard 100 902-02~040-~1307 3/8"-16 Sq. Nut

36 Cannot Furnish Cover 101 904-01-010-1603 1/4" Steel Washer

37 404-01-106-5003 Pin 102 904-01-010-1605 3/8" Steel Washer

38 902-04-020-1416 Knurled Knob 103 AN04-02~020-1704 3/8" Lockwasher

39 422-01-404-0002 Set Collar * ok 3/8"-16 X 1-3/4" Sq, Hd, Mach. Bolt
40 901-04-080-0152 #10-32 X 1" Headless Set Scr, (For Mounting Motor)

41 901-04-150~-0205 5/16-18 X 1/4" Soc. Hd. Set Scr. 105 901-11-010-2368 3/8-16 X 2-1/4" Sq. Hd, Mach, Bolt
* 20-801 Clamp Fixture, Const. Of: (For Mounting NEMA Frame Motor)
44 931-01-010-3647 Handle Ball 106 921-02-200-5318 Bearing

45 Cannot Furnish Base Plate, Incl: 107 Cannot Furnish 5/32" Hex Wrench

46 920-75-011-2762 Oil - Less Bushing 109 904~10-031-2093 25/64 X 15/16 X 1/8" Steel Washer
47 404-01-033-5001 Cam Block 110 404-01-054-5003 Belt Guard - Front

48 404-01-319-5001 Cam 111 404-01-054-5004 Belt Guard - Rear

49 404-01~106-5002 Clamp Cam Shaft 112 931-02-031-3532 Knurled Nut

50 927-03-051-3743 1/4 X 1/4 X 1" Straight Key 113 901-01-060~0642 3/8-16 X 1" Hex Hd, Cap Scr.

51 404-01-027-5002 Clamp Lever 115 404-01-111-5006 Stud

52 404-01~108-5003 Handle * % 1087708 778" - 5/8" Hex Box Wrench

53 928-02-010-7400 Spring * ok Cannot Furnish Motor Pulley 1-1/8" Bore 6" Dia.
55 201-01-061-1556 1/2-13 X 4-1/2" Hex Hd, Cap Scr. 3 Groove .

56 901-04-150-0210 1/2~13 X 1/2" Soc, Hd,. Set Scre * ok 49-051 Belts Used with 7" Motor Pulley

57 901-04-020-0314 3/8-16 X 3/4" Sq, Hd. Set Sare * ok Cannot Furnish Belts Used with 6" Motor Pulley

58 902~-01-100-1028 1/2"-13 Hex Nut * 49-289 Belts Used with 3" Motor Pulley

59 905-05-040-2106 1/8 X 1~1/4" Cotter Pin

65 902-01-200-9848 5/8"-12 Bearing Nut * NOT SHOWN ASSEMBLED

66 404-01-389-5001 Bracket Support, Incl: * ok NOT SHOWN

67 921-02-100-5331 Bearing

SERVICE NOTES:

A -

Install Complete Cartridge 404-01-377-5001

Do Not Attempt To Replace Arbor Or Bearings Because Of Preload,
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